
Characterization and Treatment of Emissions 
from a Mining Oil Sands Complex 

Volume 1 and 2 

IP-5 
February, 1985 



CHARACTERIZATION AND TREATMENT 

OF EMISSIONS FROM A 

MINING OIL SANDS COMPLEX 

VOLUME I 

November 1983 

Monenco Consultants Limited 
400 Monenco Place 

801 - 6th Avenue S.W. 
Calgary, Alberta 

T2P 3W3 



Funds for this study were provided through the inter-departmental panel on 
energy reserarch and development and the Unsolicited Proposal Programme of 
the Department of Supply and Services. 

J. Labuda 
Industriagrams Branch 
Environmental Protection Service 
Environment Canada 
Ottawa, Ontario KlA 1C8, 

CHARACTERIZATION AND TREATMENT OF EMISSIONS FROM A MINING OIL SANDS COMPLEX 
[...]
been computed directly from the fuel composition, assuming complete 
combustion. 

3-13 



Service Factor 0.875 Slowdown 

For each boiler and . superheater, NOx  emissions have been 
assumed to be equal to the maximum nitrous oxide emission objectives for 
the respective input fuels. Control of Cpx  emissions is achieved by 
boiler design factors and operational measures. 

The aeed for flue gas desulphurization on boilers fired by high 
sulphur fuels is determined by examining the total complex SO2 
emissions. SO9 removal efficiencies for each boiler are established in 
order to meet the overall plant SO2 emissions objective of 3.2 tonnes SO2 
per 1000 m3  of bitumen feed to upgrading. 

.1 	Boiler Plant  

Condensate from the steam system is blown down to control water 
quality. Blowdown is assumed to be 1% of the steam system capacity. 

.2 	CO  Boilers  

Emissions 	 Service factor 0.875 

Combustion products from fluid coking supplemented with sweet 
process gas are combusted at 20% excess air in the CO boilers. Flue 
gases are routed to flue gas treatment for particulate and SO2 reduction 
prior to venting to atmosphere. 

Fly Ash 	 Service Factor 0.875 

Particulate removal is achieved in electrostatic precipitators 
with a design removal efficiency of 997,. 

Prescrubber Blowdown 	 Service Factor 0.875 

Blowdown from the pre-scrubber of the ammonia desulphurization 
system is assumed to contain up to 90% of the fly ash within the flue gas 
and, although not further characterized, is expected to contain other 
constituents dissolved from the flue gas. 

FGD Byproduct 	 Service Factor 0.875 

Liquid byproduct from the FGD facility contains about 19.2% 
ammonium bisulphite and 7.5% ammonium sulphite. Subject to overall 
quality and marketability, it is assumed that the FGD byproduct is 
transported off-site as a feedstock for the manufacture of ammonia 

- fertilizer. 

3-14 



.3 	Coke or Pitch Boilers (Conventional). 

Emissions 	 Service Factor 0.875 

Flue gases from the combustion of coke and sweet process gas 
(Options 1 and 11) and from the combustion of pitch and natural gas 
(Option 4) are treated in electrostatic precipitatbrs and ammonia desul-
phurization systems prior to venting to atmosphere. Products of combus-
tion have been computed for each input fuel combination at 20% excess 
air, and have been corrected to reflect the required SO2 removal rate and 
maximum NOx  emission rates. 

Bottom Ash 	 Service Factor 0.875 

Bottom ash is assumed to be 20% of the input fuel ash. The 
bottom ash, which contains mineral matter and metals present in the 
residues from primary upgrading, is sluiced to hydrobins for solid/liquid 
separation and is subsequently transported to the mine for disposai..  

Fly Ash 	 Service Factor 0.875 

Removal of particulates from the boiler flue gases is achieved 
in electrostatic precipitators. The efficiency of particulate removal is 
assumed to be 99%. 

Ash Sluice Blowdown 	 Service Factor 0.8 

Blowdown from the bottom ash sluice system contains suspended 
solids and chemicals leached from the ash. 

Prescrubber Blowdown 	 Service Factor 0.8 

Blowdown from the prescrubber of the ammonia desulphurization 
system is assumed to contain 90% of the fly ash within the flue gas and, 
although not further characterized, will contain other constituents 
dissolved from the flue gas. 

FGD Byproduct 	 Service Factor 0.8 

Liquid byproduct from the flue gas desulphurization system 
contains about 19.2% ammonium bisulphite and 7.5% ammonium sulphite. 
Subject to overall qUality and marketability, it is assumed that the FGD 

_byproduct is transported off-site as a feedstock for the manufacture of 
ammonia fertilizer. 

3-15 



.4 	Coke or Pitch  Boilers (FBC)  

Emissions Service Factor 0.8 ' 

.7 	Superheaters  

Emiss.i .ons Service Factor 0.8 

Limestone is added to the fluidized bed of the coke FBC boilers 
(Option 8) and the pitch FBC boilers (Options 6 and 13) to remove 
sulphur. A sulphur to calcium molar feed  ratio of 1:4 is assumed with a 
sulphur removal efficiency of 90%. Products of combustion have been 
computed at 20% excess air, and have .been corrected to reflect the SO2 
reduction and the maximum 1T0x  emissions rate. 

Spent Bed Solids 	 Service Factor 0.8 

Spent bed solids contain the gypsum product of- desulphurization 
(Ca504), unreacted lime, and 20% of the ash content of the coke or pitch 
fuel. 

Fly Ash 	 Service Factor 0.8 

Particulate emissions from the fluidized bed boilers are re-
duced by electrostatic precipitators which remove 99 7. of the fly ash in 
the flue gas. 

.5 . Waste Heat Boilers  

Emissions 	 • 	Service Factor 0.8 

gaste heat from the gas turbines supplemented with natural gas 
utilized to raise steam in waste heat - boilers. Emissions are typical 

products of the combustion of natural gas. 

.6 	Gas Fired Boilers 

Emissions 	 Service Factor 0.8 

Steam is raised in gas fired boilers utilizing natural gas, 
sweet process gas, medium joule fuel gas from residue gasificatidn, flex-
igas, or a combination of these fuels. Emissions have been computed at 
20% excess air for each gas fired boiler from the input fuel compositio n .  
and have been corrected to reflect the maximum  NO x  emissions rate. 

Superheaters are fired by natural gas, sweet process gas, medi-
um joule fuel gas or a combination of these fuels. Emissions have been 
computed at 10% excess air for the superheaters and have been corrected 
to reflect the maximum NOx  emissions rate. 

3-16 



.8 	Cooling Towers  

Blowdown 	 Service Factor 0.8 

Four cycles of concentration of the non-volatile constituents 
of the cooling tower make-up water are assumed for cooling tower blowdown 
characterization. Make-up is assumed to be settled Athabasca River 
water. Sulphuric acid is added for pR control of the cooling water and 
it is assumed that non-chromate inhibitors are used in the system. 

.9 Water Treatment Plant 

Boiler feedwater is produced in the utilities water treatment 
plant. Treatment of settled Athabasca River water includes warm lime 
softening, filtration and demineralization. 

Softener Solids 	 Service Factor 0.8 

Sludge from warm lime softening is removed from the reactor at 
5% solids and is centrifuged to 60% solids. The centrate is recyled to 
the inlet of the softener. 

Regenerate Waste 	 Service Factor 0.8 

Wastewater from the regeneration of ion exchangers is a combin-
ation of dilute acid solution from the cation exchangers and dilute caus-
tic solution from the anion exchangers. Neutralization of the regenerant 
wastewater by lime addition is undertaken prior to discharge. 

335 OFFSITES  

. 	.1 	Flare  

Emissions 	 Service Factor 0.875 

Emissions from the flare system are a result of combustion of 
the purge stream of process gas. During normal operations, flaring of 
vapours from vessels within gas recovery and secondary upgrading is 
undertaken, thus increasing  the contaminant emission from the flare 
system. 

.2 Tankage  

Tank Bottoms 	 Service Factor 0.082 

Diluted bitumen and bitumen storage tanks are- provided for 
surge storage and to provide a 30 day uninterrupted feed bitumen supply 
to upgrading during any planned or unplanned extraction plant shutdowns. 
Tank bottoms are steam stripped from the storage tanks annually over a 30 
day period. 

3-.17 



.3 	Condensate Leakage 

Condensate 	 Service Factor 0.875 

Steam or hot water leakage from heat exchangers generates an 
oil-contaminated condensate within product streams. Dirty condensate is 
subsequently removed from the system in knockout drums. It is assumed 
that the contaminated condensate has an average oil.and grease content of 
1000 mg/L. 

.4BuM..(1.1.11...5  Drains  

Washdown 	 Service Factor 0.875 

Wastewater  from  clean-up operations in upgrading and utilities 
generates wastewater of varying quality. It is assumed that the waste-
water will contain, on average, 1000 mg/L oil and grease, and 1000 mg/L 
total suspended solids. Water requirements for clean-up operations are 
assumed to be 15.2 L/s for the larger complexes and 7.6 L/s for the 
smaller complexes. 

Runoff  

inplant Runoff 

Runoff from precipitation in the 'processing areas of the 
complex is assumed, for quantification purposes, to be collected within 
the process waste sewer system equally over the non-frozen months (214 
days): A runoff coefficient of 0.8 is assumed. In all options, a storm 
pond is provided to store runoff -  in excess of the average flow dùring 
storm.  conditions and during the spring runoff period. 

Clean Runoff 	 Service Factor 0.586 

Runoff from non-processing areas of the plant is collected in 
drainage ditches and is discharged to natural drainage channels. 

.6 	Potable Water Treatment Plant 

Service Factor 1.0 

Water from the raw water pond supplies the potable water treat-
ment plant. Treatment involves coagulation/flocculation, settling, fil- 
tration and disinfection. 	Waste alum sludge is discharged from the 
treatment plant at 3% solids. 	Sludge production is 60 m3 /d for the 
options producing syncrude at the higher rata (work force of 2500 per-
sons) and 30 m3 /d for the options producing syncrude at the lower rate 
(work  fora of 1250 persons). 

3 - 18 

.5 ,  

Service Factor 0.586 

Alum Sludge 



weight. 

.8 	Coke Storage Area  

Coke Sluice Blowdown Service Factor 0.875 

.7 	Sewage Treatment Plant  

Effluent 	 Service Factor 1.0 

Sanitary sewage from the complex is generated at the rate of 
0.45 m3 /worker/day and is treated in the secondary sewage treatment 
plant. The plant is a rotating biological contactor unit which includes 
two primary clarifiers, four bio-dise  units, a secondary clarifier and 
two aerobic digestors. Effluent from the plant contains 25 mg/L BOD, 
25 mg/L total suspended solids and 25 mg/L oil and grease. 

Digested Sludge 	 Service Factor 1.0 

-Sludge from aerobic digestion has a solids content of 5% by 

Net coke from Options J. and 11 is stored in the dyked coke 
storage area. Blowdown from the coke sluicing system includes runoff 
from precipitation input to the storage erea. 

.9 	Pitch Storage Area 

Runoff 	 Service Factor 0.586 

The character of runoff from the pitch storage area required in 
Option 4 is estimated from the pitch composition. 

.10 Sulphur Block 

Runoff 	 Service Factor 0.586 

Runoff from the sulphur block is expected to contain up to 
200 mg/L of suspended solids, primarily elemental sulphur particles, and 
trace amounts of thiosulphides. Sulphur is essentially non-reactive over 
the normal conditions to which it is exposed, however, during the spring 
runoff period, runoff may be more acidic. 

.11 Solid Waste  

Emissions 	 Service Factor 1.0 

Solid waste is generated within the complex at the rate of 2 
kg/worker/day. The combustible fraction (75%) is incinerated under con-
trolled air conditions generating emissions to the atmosphere. 

3-19 



Nan—combustibles Service Factor 1.0 

Ash from the incineration of the combustible solid  vaste  frac-
tion and non—combustible solid  vaste  (mostly ferrous metals) is trans-
ported to the mined—out area for disposal. 

3.4 WASTE STREAM CHARACTERIZATION 

341 DATA PRESENTATION 

Waste stream characterization data for each unit process are 
stored in a computerized data storage and retrieval system. The system 
for data storage, manipulation and presentation ùsed for this study is 
made up of two parts. The data entry, modification and report modules 
make up the data base portion which is run on a Digital mainframe 
computer. The nature of the data base design allows quick access to and 
retrieval of interrelated data attributes, as well as sophisticated 
reporting functions. Data are entered via a video display terminal, and 
lists or reports may be printed on a hard copy terminal or via a high 
speed printer. 

Once the data is finalized, it is ready for formatting on the 
pre—drawn matrices and flow diagrams.. Data is selected and electronic-
ally transferred to a Digital mini—computer dedicated to computer aided 
drafting and design. Here a program is run which takes the transferred 
data and graphically places them in specified locations on the pre—drawn 
matrices. Matrices cen contain up to 3700 data entries so the computer 
generated matrices represent a considerable time saving over conventional 
drafting. 

Stream day waste flows are used for flow rate identification 
and are repiasentative of average operating day wastes generation. For 
those  vastes  which accumulate over a year, e.g. sulphur, the annual 
accumulation may be computed by applying the service factor for the vaste 

 stream. 

Waste stream characterilation data are presented for each of 
'selected options in matrix format. Space limitations have necessitated 
two matrix sheets for the complete characterization of gaseous, liquid 
and solid waste enissions for each option. 

Summaries of all waste streams from the unit processes within 
the selected options are displayed on pollutant flow diagrams. The 
diagrams also show the conceptual waste collection and distribution 

- network, total stream day and total annual flows in each colleCtion 
system, and the waste management scheme (described in detail in Part 4). 

3-20 



I. 
Figure 3-1 shows the data presentation format and identifies 

the relationships between the matrices and pollutant flow diagrams. 
Within the matrices, each waste stream is identified by the area of the 
complex from which the waste is generated, the unit process, waste stream 
description and identification number. Waste stream flow rate, emission 
temperature, density and pa (when applicable or known)'are displayed in 
the, units as indicated. Both concentration and daily loading for other 
characterization parameters are provided. Concentrations.are reported in 
mg/L for liquid waste streams, mg/kg for solid waste streams, and mg/mP 
for gaseous waste streams. All loading data are reported in kg/d. Expo-
nential format is used to identify large numbers (greater than 9999)  •in 
order to conserve space within the matrix. Waste streams are identified 
in the pollutant flow diagrams by the waste stream identification number 
established in the waste maeagement matrix. 

In the example shown in Figure 3-1, wet tailings from hot water • 
extraction, consisting of approximately 617 000 mg/L solids, 609 000 mg/L 
water and 6 776 mg/L bitumen, are directed to the tailings pond via the 
tailings line. Approximately 2.2 million kg/sd of bitumen are discharged. 
from hot water extraction within the wet tailings. The pollutant flow 
diagram also shows the total flow per stream day to the, tailings pond, 
identifies the annual input to the tailings pond and shows the stream day 
quantity of water reclaimed from the pond. 

342 WASTE MANAGEMENT MATRICES AND POLLUTANT FLOW DIAGRAMS  

Matrices 3-1 to 3-30 and Figures 3-2 to 3-16 provide the. 
complete waste characterization data for all selected options. For each 

, 	option, the order of the data presentation sheets is as follows: 

1. Waste Management Matrix - Liquid Waste Streams; 

2. ' Waste Management Matrix - Solid and Gaseous Waste Streams; and 

3. Pollutant Flow Diagram. 

3-21 



16 

ibIAL 
Armium 
n LIA 

II)  fmAcsiou 

au 
nil SD 

21110 	1.1111(5 	I011.5 

-- 1--  
--1010/àià 

---adV)Ww 

P2LLulAN8 FLOW 
D1AGflAu 

0111011  
EXIMAC110a 

1110111  
IREATLiCul 

.<> 

- UONENCO CONSULTANTS LIWIED 

luSIE LuulAGfuErd WAIRix-LIWID wASIE SilifAuS (SIKAU DAY 1.1A515) 

rtow 	Ifie 	lil 	pii 	u2D 	CUD 	iliC 	155 	ru5 	olitudi 	liC 	uAraluJi0t0ful 

e lrel 	.£ 	myrill  

.«. AufA 	 111110005 	wASii SilifAu 

3.25E5 	65 	1232 	0.5 	6.09E5 	 6.tifE -- --- 	EUG 
ÉXIItACIlün 	1101 	WAILU fx111ALIMI 	fi 	IAILINGS 	I 

	

 	1.9ufu  	2.oufb -- 	I 	2.2urt 
1 I 	1 	

_ 

1

IIII I 	 I 

	

!  	 11-1  
cüriefFilRiflOri 	mu/i. 

• 	1 	 I__  - 	 1.1.1ABUIL 	- 	huiel 

Li/LIMY 

SI IL  
PfdPAuAlium DLIVAIL11114 

13 

o  
(MUMS 
ILIIIL 	 